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Record No. : 131

ULTRASONIC TESTING RECORD i
Project : 1.5 MTPY SHADEED HOTLINK PLANT Date 5/1/2007
Job No. : 0754-0-1 Client KOBE STEEL
Appiied Method :  Pulse Echo
Standard Acceptance Standard ;' AWS D1.1/D1.1M: 2004, STRUCTURE WELDING CODE-STEEL ( SECTION 6 PART F )
Material : Carbon Steel | Thickness : 12,19 mm
Weld Surface : Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT

- { Groove Design )
Apparatus : PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256
 “Srequency 1 2.25 ( MHz) Sensitivity : HOLE & 1.5 (80 % FSH )

Standard Test Block:  [IWBLOCK .V 1 Couplant ;: Starch Paste
Sketch of Examined Location - B/M FN-8VB30

SEE ATTACHED DRAWING SKETCH

Weld ldentification

Decibels Discontinuity
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=l 0 () o
A B @ D X Y [
1TF _ 70 AB | LI B 46 \ " . - . r _ _ ACC
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Completed By inspected by | Witnessed/ Reviewed | Witnessed! Reviewed
{jcompany Limited KOBE STEEL CO..LTD
Signature
Name G.QC) K. UEDA
Date
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Page : OF 1
Record No.: 134
ULTRASONIC TESTING RECORD T
Project : 1.5 MTPY SHADEED HOTLINK PLANT  Date 6/1/2007
Job No. : 0754-0-1 Client KOBE STEEL
Appiied Method : Puise Echo
Standard Acceptance Standard :  AWS D1.1;D1.1M: 2004 STRUCTURE WELDING CODE-STEEL { SECTION 6 PART F)
Material : Carbon Steel Thickness : 13,21 mm
Weld Surface : Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT
{ Groove Design )
Apparatus PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256
: Trequency ;- 2.25(MHz) Sensitivity : HOLE & 1.5 (80 % FSH )

Standard Test Block :

IWBLOCK .V 1

Couplant :

Starch Paste

Sketch of Examinad Location

P/M

FN-EVB22

SEE ATTACHED

\Weld ldentification

DRAWING SKETCH

Date

Decibels Discontinuity
b @ Distance
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Completed By l Inspected by Witnessed; Reviewed Witnessed, Reviewed
Company STP&I £t -'.,. any Limited swmyf Ny Limited KOBE STEEL CO..LTD
/&
AlSignature. - - - |- - - LA
° V& : [ 1 \
Name . SOHk T_} MR. EHMARROPYERG.QC) K. UEDA
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7 _ Record No. - 136
ULTRASONIC TESTING RECORD :
Project : 1.5 MTPY SHADEED HOTLINK PLANT Date 8/1/2007
Job No. : 0754-0-1 Client KOBE STEEL
Applied Method : Pulse Echg
Standard Acceptance Standard :  AWS D1.1/D1.1M: 2004, STRUCTURE WELDING CODE-STEEL { SECTION 6 PART F )
Material - Carbon Steel | Thickness + 12,18 mm
Weld Surface : Smaoth and grinding Object SINGLE BEVEL GROOGVE, BUTT JOINT
{ Groove Design )
P Apparatus : PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS (256
f Frequency @ 2.25(MHz) Sensitivity : HOLE & 1.5 ( 80 % FSH )
Standard Test Block :  IIW BLOCK , V 1 Couplant : Starch Paste
Sketch of Examined Location P/M FN-6VB42

SEE ATTACHED DRAWING SKETCH

Weld ldentification

Decibels Discontinuity
D o Distance
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Compieted By Inspected by | Witnessed. Reviewed Witnessed! Reviewed
1 |[Company KOBE STEEL CC..LTD
“|isignature
Name MR. RFATACHOL W IELG GC) K. UEDA
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Record No.: 141

ULTRASONIC TESTING RECORD
Project : 1.5 MTPY SHADEED HOTLINK PLANT  Date 10/1/2007 o
Job No. : 0754-0-1 Client KOBE STEEL '
Applied Method : Pulse Echo
Standard Acceptance Standard :  AWS D1.1/01.1M: 2004 STRUCTURE WELDING CODE-STEEL ( SECTIQN_G PART‘ F__)'
Material : Carbon Steel | Thickness : 12,19 mm
Weld Surfzce : Smooth and grinding QObject SINGLE BEVEL GROOVE, BUTT JOINT

( Groove Design }
[Apparatus : PANAMETRICS EPOCH 4 Probe : NODT SYSTEM AWS 0256
Frequency :  2.25(MHz) N Sensitivity : HOLE & 1.5 (80 % FSH)

Standard Test Block : W BLOCK .V 1 Cduplant: Starch Paste
Sketch of Examined Location P/M FN-6VB39

—

SEE ATTACHED DRAWING SKETCH

“'Weld Identification

Decibels Discontinuity
@ o Distance
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[Compieted By inspected by Witnessed/ Reviewed Wwitnessed/ Reviewed
Company srps.y@@y Limited KOBE STEEL CO..LTD
) / .
Signature T
LName NG.QC) K. UEDA .
[Date
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Record No.: 146
ULTRASONIC TESTING RECORD o
Project: 1.5 MTPY SHADEED HOTLINK PLANT  Date 9/1/2007 o
Job No. : 0754-0-1 Client KOBE STEEL . me A_—-
Applied Method : Pulse Echo - - ‘--f
Standard " Acceptance Standard :  AWSD1.1/D1.1M: 2004, STRUCTURE WELDING CODE-STEEL { SECTION 61?/5_RI_£_2—
Material : Carbon Steel | Thickness : 12,19 mm _ e
Weld Surface : Smaoth and grinding Object SINGLE BEVEL GROE)VE. BUTT JOINT .
{ Groove Design ) N - ;H
Apparatus : PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256
(“Srequency @ 2.25(MHz) . Sensitivity : HOLE & 1.5 ( 80 % FSH) R
AlStandard Test Block:  IWBLOCK. V1 . Couplant : Starch Paste
Sketch of Examined Location P/M FN-6VB59
SEE ATTACHED DRAWING SKETCH

Weld [dentification

i

Decibels Discontinuity
[ N
_ g % A ., DlstancL
§| E] & el 3| g 2 g 5
w® c T @ o » Rl = S =
&) [ o Q 1] | B ] B a
e o = q c ® = = & =]
— = | B o = S 3] 2 s < g
: & & el = c © 2 ; P4
. E £ < s A @ @ > o = £ w
x T © = o = = 0 o o =
w £ (= L™ g 2 5} E g a 2 £
c 3] = E
= o < £ D ‘= E= £
b 3 & ! From | From 5 REMARK
-
42} ] Q .
A B C D X Y a
1TF _ 70 AB LI _ 46 k. , = - B o _ _ ACC
1WEB _ 70 | AB | o] - 46 - _ - _ . _ _ - ACC
1BF _ 70 { AB [ _ 46 _ _ _ _ _ _ _ _ ACC
Compieted By r lnspected by Witnessed/ Reviewed Witnessed/ Reviewed J
Company KOBE STEEL CO.LTD
Signature
Name K. UEDA
Daie
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‘ E 7 Record No. : 151

ULTRASONIC TESTING RECORD

Project : 1.5 MTPY SHADEED HOTLINKVPLANT Date 11/1/2067

Job No. : 0754-0-1 Client - KOBE STEEL

Applied Method : Pulse Echo

Standard Acceptance Standard :  AWS D1.1/D1.1M: 2004 STRUCTURE WELDING CODE-STEEL ( SECTION 6 PARTF )
Material : Carbon Steel ; Thickness : 12,19 mm

Weld Surface : Smooth and grinding Object ' SINGLE BEVEL GROOVE, BUTT JOINT

{ Groove Design )

lApparatus PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256
‘('SFrequency T 2.25(MHz) Sensitivity : HOLE {J 1.5 (80 % FSH)

Standard Test Block : W BLOCK .V 1 Couplant :  Starch Paste

Sketch of Examined Location PiM FN-1VB34

SEE ATTACHED DRAWING SKETCH

\Weld |dentification

Decibels Discontinuity
\ ® ol Distance
[= -g -2 = 3 8
R =] @ 2 § G o © 5
= S e o @ F) ki 3 = E =
o c b Q | - © & @
s} I=) 5 © c o 5 = =
- 5| B 1ol & 3 = 5 < g
= E o1 € S8 T 5 g | = s - ®
et = B @ e o = o i © 5 >
A” w = I S 2 B n ok G| = E
£, N e N K 1 (Ua LR < |||/ _ 5 _ | .
- - S § 3 2 | From | From 5 REMARK
w [ ] 8
‘ A B C D X Y a
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. Record No. ; 153

ULTRASONIC TESTING RECORD = -

Project : 1.5 MTPY SHADEED HOTLINK PLANT  Date 11/1/2007 7
Job No. : 0754-0-1 ~ Client KOBE STEEL
Applied Method : Pulse Echo

Standard cheptance Standard :  AWS D1.1/D1.1M: 2004, STRUCTURE WELDING CODE-STEEL { SECTION 6 PART F )
Material : Carbon Stee! - . Thickness : 8,12 mm :
Weld Surface : Smoath and grinding Object SINGLE BEVEL GRCOVE, BUTT JOINT -

{ Groove Design) : ) h

~ [Aeparatus - PaNAMETRICS EPOCH 4 Probe :  NOT SYSTEM AWS 0256 | "

{( Frequency :  2.25(MHz) | Sensitivity : HOLE & 1.5 (80 % FSH ) B

Standard Test Block : 1w BL‘OCK .V Ccuplant : Starch Paste - |I‘

Sketch of Examined Location P/M FN-3VB32 _ II

SEE ATTACHED DRAWING SKETCH “

Weld identification hl
Decibels Discontinuity -
o £ Distance
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= o = 2 =-
g § o From | From § REMARK
A B ‘. D X Y A
1TF _ 70 AB [rLi| _ 46 % - = _ r _ _ . ACC
IWEB | _ 70 | AB |LIiIj - 46 - - - » - | - _ ACC
1BF _ 70 | AB fru| _ 46 _ _ I _ . _ - ACC
lEompleted By | Inspected by Witnessed/ Reviewed Witnessed/ Reviewed
o [[company STP&V( .@Tp’aqy Limited KOBE STEEL CO.LTD
Signature: R A i o SRR |
Name G.Q0) K. UEDA |
Date "




R sy

"ON MyviN 3231d ¥Od NMYHd SY A3ainD3IY "oN

T | ZEAAG-NA  5b5L TR [ qwon [CQuda] “ORd | NwMG ] | Nomanizsad 3o [ e |
P S——— - T 1 as{ ey 03 _HS.:E.A"q _
CHAGNY  DNIDVHEA ; 5 ] aDOHO et _
HIMOL JOVNENS aux | w0 © ZEEAGINS

SANTIL 00O0E ncud Buvriy ¥
Alrkp-Buoie | 5 EF MO Oy PULTWGED T 6B

‘JILIWIT ANYAWOD 21MaNd 12 d1.5
LNYd ¥NITLOH NOLLYNIBWOD [GH/IHaH E

LNIID

‘QL71331S IEOM <  OUEES)

)

I
i
|
|

L

Pt 3 e ]

506

(772 T

b

QLbE
BH6Z
RELZ T
E— (5285 (B : 2L Iy
¢y ‘ﬁ+++.—
H goE = PEVEmuSE cwosammE=MEazFamT GhmEsimooEa smasameERmEaT T Ty A "= a Illﬂfim
b4 4 Ar0bs
Sl
G (A7 [T
9962 3
RIVE

ZEAAGNA ZEBAGNY oF
ZTERASNG LiDs-Nd oZ
ZEBAS-NA LLDT-Nd oz

FERAS-NA ETS
LTSNS 91
FIY-E ] 2

ZEAAT-HA oL
LAD%-Nd 13
LLDENd at

.i\lj
- - . _
W 0} B49H DL BUION'T
11Q SAY YU, BouRproaTy
v 8@ 0] Buipiep i)
“S310N TrHSNID

C om £88AG-Nd A1GNIBEY Y04 LS L1008
EER 1S .
agrLy ovo [ =14 » ACrSS [ 13 o ut] . THowg
acst ¥o 0 o509 r | ovse COENTL ¥ Lo 1|
1o'avrt rrc a lesk b VrSs LELXAXAOTNO0Z-H Y ) gﬂﬂ.}ﬂrn@—:ﬁ\hﬂ.uﬂ _’ sy iz
= k:._m_ng, T wery  [eaiGiBuey A5 | PN Uenousieq T ALYNKHO0D _’ S04
A oeg AN b ZEANS-ND QAW ATGWISBY SNO HOH LS Twiaivii | L AS1TNOLYIOT
v .

™y



Page: "1 OF 1

lie_cor_d No.: 154
ULTRASONIC TESTING RECORD Lo
Project : 1.5 MTPY SHADEED HOTLINK PLANT  Date 11/1/2007 T
Job No. ; 0754-0-1 Client KOBE STEEL -
Applied Method - Pulse Echo
Standared Acceptance Standard :  AWS D1.1/D1.1M: 2004, STRUCTURE WELDING CODE-STEEL ( SECTION 6 PARTF)
Material Carbon Steel Thickness : 8,12 mm o
Weld Surface : Smooth ;\d grinding Object SINGLE BEVEL GROOVE, BV,IUTT JOINT
( Groove Design ) e
Apparatus :©  PANAMETRICS EPOCH 4 Probe :  NDT SYSTEM AWS 0256
ji"?r_eguency ;. 2.25(MHz) Sensitivity : HOLE @@ 1.5(80% FSH)
‘liStandard Test Block :  1IW BLOCK .V 1 Couplant : Starch Paste ] i

Sketch of Examined Location

P/ FN-5VB33

SEE ATTACHED

Weld idenlification

DRAWING SKETCH

Decibels Discontinuity
& o Distance
c ‘é g) — 5 8 '
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) i Record No. : 161

ULTRASONIC TESTING RECORD

Projecl : 1.5 MTPY SHADEED HOTLINK PLANT  Date 12112007
Job No. - 0754-0-1 Client KOBE STEEL
g;—)ned Method : Pulse Eche
Standard Acceptance Standard ;. AWS D1.1/D1.1M: 2004 STRUCTURE WELDING CODE-STEEL { SECTION 6 PART F )
Material : Carbon Steel Thickness : 12,19 mm
\Weld Surfat;e : Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT
{ Groove Design )
Apparatus PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS (0258
! fL‘Frequency : 225(MHz) Sensitivity : HOLE & 1.5 (80 % FSH)
Standard Test Bleck : W BLOCK .V 1 Couplant :  Starch Paste
Sketch of Examined Location P/M FN-1VB33

SEE ATTACHED DRAWING SKETCH

Weld identification

Decibels Discontinuity
' & @© Distance
| €] 2 =1 = 8| o 3 £
s 3| & 2| 8| 3| g & §
w @ k] [eb] Q Y = 5 1l
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— 5] o 3!
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1BF _ 70 AB 1 LI1 _ 46 - - _ _ ” _ _ _ ACC
. [[Completed By Inspected by Witnessed/ Reviewed | Wilnessed/ Reviewed
Company Limited KOBE STEEL CO..LTD
Signalure -
Name G.QC) K. UEDA
Date
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Record No.: 173 ‘

ULTRASONIC TESTING RECORD

Project : 1.5 M\TF’Y SHADEED HOTLINK PLANT Date 27112{2006
Job No. : 0754-0-1 Client KOBE STEEL
Applied Method : Pu{se Echao —
Standard Acceplance Stanqard T AWS D1 ,1/’D1_.1 M: 2004 STRUCTURE WELDING CODE-STEEL { SECTION 6 PART F ) :
%terial: Carbon Steel | Thickness : 13.21 mm ;
Weld Surface : _ Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT
{ Groove Design )
2 ’gparatus : PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256
f‘:,_@ﬁrequ_encv:,__,_M_,2.2__5_ IMHz ey Sensitivity : HOLE & 1.5(80% FSH) _ = |
“lstandard Test Block :  HW BLOCK . V 1 Couplant : Starch Paste
Sketch of Examined Location PM  FN-2VB13

SEE ATTACHED DRAWING SKETCH

Weld Identification

Decibels Discontinuity
& o Distance
. el 2 5 3
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gl 2| 5| s 3| &l & = 5 2
o = O O L] — @ D o
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1BF _ 70 AB fIH| _ 46 _ _ ~ _ _ _ _ . ACC
Compileted By Inspect;_ad by - Witnessed/ Reviewed Witnessed/ Reviewed J
1. [|[Company STP&! Pubyi ny Limited STP&I B (iig‘n y Limited KOBE STEEL CQO.,LTD
Y i
Signawre | LI LN |
Name ‘&1 f, MR € oMW efic.ac) K. UEDA
Date % /. : o
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@ Page: " OF 1
- Record No. : 180

}_ .

ULTRASONIC TESTING RECORD ' |

Project: 1.5 MTPY SHADEED HOTLINK PLANT  Date 2911212006 . . - . . . -
Job No. : - 0754-0-1 Client KOBE STEEL
Applied Method : Pulse Echo
|[Standard Acceptance Standard :  AWS D1.1/D1.1M: 2004, STRUCTURE WELDING CODE-STEEL ( SECIION___G‘A_EA_\FiT F)
| Material . Carbon Steel Thi-ckness 12,19 mm
Weld Surface : Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT
{ Groove Design } o
< Apparatus PANAMETRICS EPOCH 4 Probe NDT SYSTEM AWS 0256
_(CSrequency ;. 225(MHz).... . . .. . | Sensitvily: HOLE D 15(80%FSH) oo .
Standard Test Block:  NW BLOCK . V 1 Couplant : Starch Paste o R
Sketch of Examined Location PIM  FN3VB36

SEE ATTACHED DRAWING SKETCH

Weld ‘ldentiﬁcation

Decibels Discontinuity
& @ Distance
c £ 2 5 3
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£ L c i o] @ 3 = = = @
=4 B © 2 O = = S ® 5} =
w £ = L T 2 i = L] o = £
ey 3] = = =2
e — [0 < < Ch E = E
L § 3 S | From | From 5 REMARK
75 ) o
A B ¢ D X Y 5
1TF _ 70 AB [ LI - 46 iy " - - 4 _ - _ ACC
1WEB - 70 | AB LIl - 46 = _ - ) _ - . - ACC
1BF _ 70 | AB {Lu| _ 46 _ _ - _ N . - _ ACC
[&mpleted By Inspected by - Withessed! Re iewed Witnessed! Reviewed
e ——————
i ]<:ompany STPAI ?{E@g@p%umned KOBE STEEL CO.LTD
lsignatiee o ‘fr; - ﬁ 1)
|Name MR. QAT J.J.a.q-E)ﬁG.QC) K. UEDA
|Date
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Recérd No. : 136

ULTRASONIC TESTING RECORD
Project : 1.5 MTPY SHADEED HOTLINK PLANT Date 21/12/2006
Job No. : 0754-0-1 Client KOBE STEEL
Applied Method - Pulse Echo
Standard Acceptance Standard : AWS D1.1/D1.1M: 2004, STRUCTURE WELDING CODE-STEEL ( SECTION 6 PART F )
Material : Carbon Steel " { Thickness : 16 mm
Weld Surface Smocth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT
( Groove Design)
) Apparatus PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256
._ “'Srequency :  2.25(MHz) Sensitivity : HOLE fJ 1.5 ( 80 % FSH)
| Standard Test Bleck ;. [IW BLOCK .V 1 Couplant :  Starch Paste

Sketch of Examined Location P/M FN-3B277

SEE ATTACHED DRAWING SKETCH

Weld identification

Decibels Discontinuity
& @ Distance
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1WEB _ 70 | AB | - 46 ) " - - o _ _ _ ACC
2WEB _ 70 AB | LI _ 46 _ — = s _ _ ~ ACC
Completed By inspecled by Vidnessed Reviewed —| Witnessed! Reviewed
 [company STP&I PLTEY o n:: Limited | STP& ;@gie@w Limited KOBE STEEL CO.LTD
-J[Signature - - it - :
e ekl 7= ;)
Name (i T MR. ¢ WEAIG.QC) K. UEDA
e | RPEPTSL 24
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Recard No. 135

ULTRASONIC TESTING RECORD
Project : 1.5 MTPY SHADEED HOTLINK PLANT Date 6/1/2007
Job No. : 0754-0-1 Client KOBE STEEL
Applied Method - Pulse Echo
Standard Acceptance Standard :  AWS D1.1/D1,1M: 2004 STRUCTURE WELDING CODE-STEEL { SECTION & PART F )
Material : Carbon Steel " Thickness : 18,11 mm
Weld Surface : Smooth and grinding Object SINGLE BEVEL GROGVE, BUTT JOINT

{ Groove Dasign )
Apparatus PANAMETRICS EPCCH 4 Probe : NOT SYSTEM AWS 0256
; Crequency :  2.25 (MHz) Sensitivity : HOLE @ 1.5 (80 % FSH )

Standard Test Block ;. W BLOCK . V 1 Couplant : Starch Paste
Skeich of Examinad Location P/M FN-5B51

SEE ATTACHED DRAWING SKETCH

Weld ldentification

Decibels Discontinuity
@ o Distanice
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Cernpleted By | Inspected by | Witnessed/ Reviewed \ Witnesseds Reviewed
Company STR&I Rk Qump y Limited KOBE STEEL CO..LTD
L ]
y s —
-[[Signature L f— .
Name MR. §HARAPROCWIEfIG.QC) K. UEDA
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T Recorg No. : 139
ULTRASONIC TESTING RECORD .

Project : 1.5 MTPY SHADEED HOTLINK PLANT Date 9/172007

Job Na. : 0754-0-1 Client KOBE STEEL

Acplied Method : Puise Echo

Standard Acceptance Standard :  AWS O1.1:01.1M; 2004 STRUCTURE WELDING CODE-STEEL ( SECTION 6 PART F )
[Eateriaiz Carbon Stgel Thickness :. 25 mm T
Weld Surface : Smooth and grinding Object SINGLE BEVEL GROOVE, BUTI'.JOINT ' 7

{ Groove Design) .

Apparatus : PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256 |
Frequency ©  2.25 (MHz) Sensitivity : HOLE & 1.5 ( 80 % FSH )

Standard Test Block :

W BLOCK .V 1

Couplant: Starch Paste e e

Sketch of Examined Location

P/M FN-1818

-

Weid identification

SEE ATTACHED

DRAWING SKETCH

Decibels Discontinuity
) o Distance
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IEJ—ornpleted By

Inspected by

Witnessed/ Reviewed

Witnessed/ Reviewed

|

KOBE.STEEL CO..LTD

P .
Company STP&I @Limited
Signature g 1 ‘
Name \Havﬁxpuéi ‘ﬁffﬁlﬂe.ocz K. UEDA
Date W
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Reco_rd No.:  1338-01

ULTRASONIC TESTING RECORD

Project : 1.5 MTPY SHADEED HOTLINK PLANT Date 5/1/2007

Job No. : 0754-0-1 Client KOBE STEEL

Applied Method ! Fulse Echo

Standard Acceptance Standard: AWS D11 (:‘)1.1M: 2004 STRUCTURE WELDING CODE-STEEL ( SECTION 6 PART F )
Material : Carbon Steel Thickness. 45 mm

meld Surface : Smocth and grinding Object SINGLE BEVEL GRCOVE, BUTT JOINT

{ Grocve Design )

Apparatus PANAMETRICS EPOCH 4 Probe NDT SYSTEM AWS 0256
Frequency :  2.25 (MHz) Sensitivity : HOLE @ 1.5 (80 % FSH )
Standard Test Block :  [IW BLOCK .V 1 Couplant ;  Starch Paste
Sketch of Examined Location P/t FN-1B18 ¥
SEE ATTACHED DRAWING SKETCH
Weld ldentification J
Decibels Discontinuity
_ é 5 p s . istance
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4ATF _ 70 AB | LIl _ 46 _ _ _ _ _ _ _ _ ACC
4BF _ 70 AB | LIl _ 46 _ _ _ _ _ _ _ B ACC
Iiompleted By | Inspected by Witnessec. Reviewed T Wilnesseqa. Reviewed
Company STP& i’_(,ﬁ : WLimited KOBE STEEL CO..LTD
Isignature o fee pr— . : - D
9 e\
Name MR. PHOLW.igNG.QC) K. UEDA
Y o .
Date \@W
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Record No. : 143
ULTRASONIC TESTING RECORD .

- Project : 1.5 MTPY SHADEED HOTLINK PLANT  Date 10/1/2007
Job No. : 0754-0-1 Client KOBE STEEL o
Applied Method : Pulse Echo _ SRR =
Standard Acceptance Standard :  AWS D1.1/D1.1M: 2004, STRUCTURE WELDING CODE-STEEL ( SECTION 6 PARTF ) -
Material : Carbon Steel _| Thickness :.11,18 mm . -
Weld Surface : Smooth and grinding Obxect SINGLE BEVEL GROOVE, BUTT JOINT -

{ Groove Design ) '
;pparatus : PANAMETRICS EPOCH 4 Probe : NODT SYSTEM AWS 0256
[ [Frequency 1 2.25 (MHz) Sensitivity : HOLE & 1.5 ( 80 % FSH )

Standard Test Block :  IW BLOCK .V 1 . 7 1 v Couplant (--Starch Paste © . . |
Sketch of Examined Location PiM FN-8B178 - i

SEE ATTACHED DRAWING SKETCH

Weld Identification J
i Decibels Discontinuity
'g o Distance
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Compieted By Inspected by Witnessed! Reviewed Witnessed/ Reviewed
Company STP&I Ny Limited KOBE STEEL CO.LTD
Signature N
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E Record No.: 145

Page: "1 OF 1

ULTRASONIC TESTING RECORD

F

Date 101172007

Project : 1.5 MTPY SHADEED HOTLINK PLANT
Job No. : 0754-0-1 Client "KOBE STEEL
Applied Method : Pulse Echo
LStandagrci Acceptance Standard :  AWS D1.1/D1.1M: 2004, STRUCTURE WELDING CODE-STEEL { SECTION 6 PART F }
Material : Carbon Stee! rrTh‘ickness 11,18 mm - -
Weld Surface : Smooth and grindiné Object SINGLE BEVEL GROOVE, BUTT JOINT
{ Groove Design )
Apparatus : PANAMETRICS EPOCH 4 Probe NOT SYSTEM AWS 0256
_frequency @ 2.25(MHz) Sensitivity : HOLE & 1.5 (80 % FSH )
Standard Test Block :  NWBLOCK . V1 ~ Couplant : - Starch Paste o o

Sketch of Examined Location

P

FN-8B197

Weld Identification

SEE ATTACHED

DRAWING SKETCH

Decibels Discontinuity
) @ Distance
« £ =g - S S
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£ o c 5 1 = @ @ 3 @ = £ D
£ ko s} o o = fand 'E) [} _a‘
£ e| 21 21 B} 2 = £
53 3 & | From| From 5 REMARK
~ o0 O Q ‘
A B C D X v fia)
1TF _ 70 AB LI} - 48 ~ - i - _ o _ _ ACC
1WEB - 70 AB LI 46 _ _ _ _ " _ _ _ ACC -
18F _ 70 AB frIr| - 48 - = - _ _ - _ _ ACC -
—
Completed By Inspected by Witnessed/ Reviewed Witnessed/ Reviewed

Company

Nlsignature

STP&! ;uﬁ

KOBE STEEL CO..LTD

Name

AYABHOUTAENG QC)

@Limited
q

Date

K. UEDA .
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@ Page: "t OF 1
Record Na. : 147

ULTRASONIC TESTING RECORD

e

Project : 1.5 MTPY SHADEED HOTLINK PLANT Date ‘ 9/1/2007
Job No. : 0754-0-1 . Client . KOBE STEEL o
Applied Method : Pulse Echo : : ) ﬂ R
Standard Acceptance Standard :  AWS D1.1/D1.1M: 2004 STRUCTURE WELDING CODE-STEEL ( SECTION 6 PART F ) u ;
Material : Carbon Steel R | Thickness : 8 mm -
Weld Surface : Smooth and grinding Qbject SINGLE BEVEL GROOVE, BUTT JOINT - E
: ( Groove Design )

. llApparatus : PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256

F Crequency @ 2.25(MHz) Sensitivity : HOLE € 1.5 (80 % FSH)
Standard TestBlock ©  IWBLOCK .vV1 | ~Couplant: -Starch Paste _ B
Sketch of Examined Location PM FN-4822 .

SEE ATTACHED DRAWING SKETCH

Weld dentification

Decibels Discontinuity
@ @ Distance
c g1 2 e 5 3
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- %} o Q
A B C D X b a
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1BF — 70 AB f1]I _ | 48 _ _ oy _ e 3 _ _ ACC
-
| . _
I—(Z—ompteted By Inspected by Witnessed/ Reviewed Witnessed/ Reviewed
Company STP&! PetIC any Limited STP&! BurtS]y y Limited KOBE STEEL CO..LTD
Signature YR, g W
Name /\~ v KOk T K. UEDA
Date R DEPT.Z
v
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@ Page: "1 OF 1
. Rec:)rd No.: 148
ULTRASONIC TESTING RECORD ~ ~
Project : 1.5 MTPY SHADEED HOTLINK PLANT  Date 9/1/20G7 ____
Job No. : 0754-0-1 Client KOBE STEEL et
Applied Method : Pulse Echo - ‘ - "' )
Standard Acceplance Standard :  AWS D1.1/D1.1M: 2004, STRUCTURE WELDING CODE-STEEL ¢ SECTIQN@ PART F }| —
Material : Carbon Steel Thickness 89 mm o ﬁ
Weld Surface : Smocth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT ..
{ Groove Design } -
Apparatus : PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256 7
Frequency :  2.25 (igfiz LAy ) Sensitivity : HOLE & 15(80%FSH)Y -
Standard Test Block : W BLOCK . V1 R Couplant :  Starch Paste [ ST _

Sketch of Examined Location P/M FN-5B38

SEE ATTACHED DRAWING SKETCH

Weld ldentification

Decibels Discontinuity
® k%) Distance
c £] 2 5 3
2 5 @ o [ 5 o e <
®© = @ @ @] % B =1 E =
Q o= e} S — | © A [
O 2 2 LE c Q S = .
- T o o 2 3 = 5 < ©
; - E L Z E1S o 5 9 = £ £ ©
p = S o 2 3] i z b i @ >
LLf = = o ot @£ & O 8 o =
- c @ = [.) s a =2
= £ < £ =) 2 £ E
o 3 & | From | From 5 REMARK _
o S
= 155 Qa 2
‘ A B G D J X Y a
1TF 1 70 A In{ 52 46 1 +5 12 36 5 +2 55 | CLASS A REJECT
1BF _ 70 | AB L] - 46 - - ~ - . B B . ACC
rCompIeted By Inspecied by Witnessed! Reviewed l Witnessed/ Reviewed
‘Company STP&I Pubte=sqmpany Limited STPA&I P/ﬁ' Limited KOBE STEEL CO..LTD
Signature A 1.0 S R
Name STRE&F ) MR QHATA 1edG.c) K. UEDA
e —————
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Page: "1 OF 1

Record Na. . 149

! , ULTRASONIC TESTING RECORD
Project : 1.5 MTPY SHADEED HOTLINK PLANT DCate 9/1/2007
Job No. : 0754-0-1 Client KOBE STEEL
Applied Method : Pulse Echo
Standard Acceptance Standard :  AWS D1.1/D1.1M: 2004 . STRUCTURE WELDING CODE-STEEL { SECTION 6 PART F )
Material ; Carbon Steel Thickness . 9 mm
Weld Surface : Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT

{ Groove Design )
pparatus : PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256
¢ i}requency . 2.05(MHz) Sensitivity : HOLE @ 1.5 ( 80 % FSH )

Standard Test Block :  [fW BLOCK .V 1 Couplant : Starch Paste
Skefch of Examineél Location P/M FN-5B39

SEE ATTACHED DRAWING SKETCH

Weld ldentification

Decibels Discontinuity
@ 2 Distance
c 2 \5 o _| s 3
gl.z] ¢ gl | g 2 £ 5
] @« o o o L = 5 =
g{ 5 3 5 - — - © 3 @
| = = w 5 & o c < 3
: ® @ e | @ £ 2 T S : >
g 2 = s | = I o 5 © = £ @
S{ B 8| & S Y S £ 2
c = T o @ B - = = b=
B £ o <| E| B Tl = _ E _
o D o ' : = 3 2 | From | From g REMARK
= 17 = a
A B c D X Y A
1TF _ 70 AB | LII| _ 46 b - _ i & _ _ _ ACC
1BF _ 70 | AB |L1| _ { 46 - - : - = - - - ACC
1Completed By - Inspected by Witnessed/ Reviewed Witnessed/ Reviewed
Co _ — P j/—_=$ —
: mpany STP&! Euttic. ny Limited STP&I Mp Limited KOBE STEEL CO.LTD
Name k. i) MR. §HZYAPHO G.QC) K. UEDA
pate \¢DEFE.7 D
e
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@ Page: "1 OF 1
i Reco_.rd No. : 150
ULTRASONIC TESTING RECORD —
Project: 1.5 MTPY SHADEED HOTLINK PLANT  Date 9/1/2007 e
Job No. : 0754-0-1 Client KOBE STEEL S e e
Applied Method : Pulse Echa 7
Standard Acceptance Standard :  AWS D1.1/D1.11M: 2004, STRUCTURE WELDING CODE-STEEL { SECTION 6 PART F)
Material : Carbaon Steel Thickness : 12,20 mm
Weld Surface : Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT w
{ Groove Design )
Apparatus : PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256

o
( Frequency :  2.25(MHz)

Sensitivity : HOLE @ 1.5(80% FSH)

Standard Test Block :

W BLOCK . V 1

Couplant : Starch Paste

Sketch of Examined Location

PiM

FN-6B10

Weld Identification

SEE ATTACHED DRAWING SKETCH

Decibels Discontinuity
. o @ Distance
s € 2 5 3
D2 =] © E’ © © 2 o S
F T El &1 @ ® 8y & = 5 F
Q = b O = | © = ©
© 2 E ®© c @ 5 = =
— = 9 ™ S 3] £ 5 < o
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< £ 2 5 5 | - s, o = @ = E e
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“ i £ = (L 5 2 5 = o g =
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= o < L= IS 2 E= £
N S 3 2. | From | From S REMARK
— 15) O 8
A B C D X Y A
1TF _ 70 AB | LI i 46 A e - - - s - _ ACC
1WEB _ 70 | AB |LII| _ 46 _ - — - _ _ _ _ ACC
1BF _ 70 | AB |1 - 46 _ _ _ _ _ _ _ _ ACC
i
A
ICompreted By ‘ Inspected by Witnessed/ Reviewed Witnessed/ Reviewed
company STP& m Limited KOBE STEEL CO.LTD
g il =%
_JiSignature ... e——r s k- -
|
[name mr. AHAPABIO S eNG Qo) K. UEDA
Date 7
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@ Page: " OF 1
Reco-'rd No. : 152
ULTRASONIC TESTING RECORD "
Project : 1.5 MTPY SHADEED HOTLINK PLANT  Date 11112007 L
Job No.: 0754-0-1 Client KOBE STEEL )
Applied Method : Pulse Echo
Standard Acceptance Standard :  AWS D1.1/D1.1M: 2004 STRUCTURE WELDING CODE-STEEL ( SECTION 6 PART F)
Material ; Carbon Steel | Thickness @ 12,20 mm |
Weld Surface : Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT
{ Groove Design )
. ,'Apparatus : PANAMETRICS EPOCH 4 Probe : NOT SYSTEM AWS 0256
( Frequency : 225 (MHz) Sensitivity: HOLE &0 1.5(80 % FSH)
Standard Test Block: W BLOCK . V1 Couplant : Starch Paste

Sketch of Examined Location

P/M

FN-8B2

Weld Identification

SEE ATTACHED DRAWING SKETCH

_—

Decibels Discontinuity
@ @ Distance
c £ 2 = — o) 3
£ 2| R 2 el 5| 2 £ 5
o] @ @ [1h} w & =] S =
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A e L C ] 5] @ 3 = = = @)
4 ks © e o o = S T 5] 2
_ L = = (il S 2 o 5 - o = 35
( £ e| | £ B 2| = £
: 5 2 & | From | From 5 REMARK
R s} 0 §
A B c D X Y A
1TF _ 70 AB LIl - 46 -~ . — _ _ _ _ _ ACC
1WEB ~ 70 AB LI _ 46 - _ _ = _ _ _ _ ACC
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_ ! ecord No. : 156
ULTRASONIC TESTING RECORD -
Project : 1.5 MTPY SHADEED HOTLINK PLANT Date 11/1/2007 - —_
Job No. : 0754-0-1 Client KOBE STEEL
Aﬁaplied Method : - - Pulse Echo” A.":.
Standard Acceptance Standard :  AWS D1.1/D1.1M: 2004,STRUCTUR:E WELDING CODE-STEEL ( SECTION 6 PAR_T_';E;)
Material : Carbon Steel : Thickness : 11,18 mm » T
Weld Surface Smooth and grinding Object SINGLE BEVEL GROQVE, BUTT J__’QIN'T""'
“ { Groove Design ) .
[ pparatus : PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256

Sensitivity : HOLE & 1.5(80% FSH) ~————~

i,
(Jl_Frequency : 2.25( MHz)

Standard Test Block :  [IW BLOCK . V 1 Couplant : Starch Pasle s
Sketch of Examined Location PiM FN-5B55
SEE ATTACHED DRAWING SKETCH
Weid ldentification
Decibels Discontinuity
) @ Distance
< £ 2 A _ 5 3
2 2 141 el g2l g) 2 g 5
X = 5 @ o] [0} Rt = g =
O fud 5 O — — @ @ @
Q Re] = N c © s 5 =2
— = el 1o S o | £ 5 38 o
: & [= D = c @ = = =t
L £ L c s | - @ @ S = =2 £ w
b G © 2 .9 5 = 8] @ o =
L c — S G = 7] = jok = =
c o = e = - =2
_ = i < b5 S " < =
x E) § é’- From | From § REMARK
A B 4 D i Y A
1TF _ 70 AB | LIl o 46 - w o _ > _ _ _ ACC
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[Completed By | Inspected by Witnessed/ Reviewed T Witnessed/ Reviewed —l
. Company KOBE STEEL CO. LTD
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Name K. UEDA
Date
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, Record No.: 158
ULTRASONIC TESTING RECORD w
Project : 1.5 MTPY SHADEED HOTLINK PLANT Date 19/12/2006 o ,,;_
Job No. : 0754-0-1 Client KOBE STEEL B
|Applied Method @ Pulse Echo
Standard Acceplance Standard :  AWS D1 .1/D1._1 M: 2004, STRUCTURE WELDING CODE-STEEL { SECTION 8 PART F )
Material Carbon Steel Thickness : 20 mm
Weld Surface : Smocth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT
( Groove Design )
Apparatus . PANAMETRICS EPQOCH 4 Probe NDT SYSTEM AWS 0256
Merequency : 225 (MHz) Sensitivity : HOLE &J 1.5(80% FSH) .

Tistandard Test Block :

e

W BLOCK .V 1

Couplant : Starch Paste

Sketch of Examined Location

P/M

FN-9B1

Weld [dentification

SEE ATTACHED DRAWING SKETCH

Decibels Discontinuity
& @ Distance
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. |[Company STP&! Pubk ny Limited KOBE STEEL CO.,LTD
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Name TS ' K. UEDA
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@ Page: "1 OF 1
: Record No. : 160

q -

ULTRASONIC TESTING RECORD

Project : | 1.5 MTF’Y SHADEED HOTLINK PLANT Date 121112007 e
Job No. - © 0754-0-1 Glient KOBE STEEL

Applied Method : Puise Echo

Standard Acceptance Standard :  AWS D1.1/D1.1M: 2004 STRUCTURE WELDING CODE-STEEL ( SECTION 6 PART F )|l .
Material : Carbon Steel : Thi.clgness : 8,13 mm . I

Weld Surface : Smooth and grinding Otject SINGLE BEVEL GROOVE, BUTT JOINT

{ Groove Design }

v Apparatus : PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256
,,(;;_F_r_e.c_xuancy S 226(MHz) . . _.._.... | Sensitvity: HOLE & 15(80%FSH) __~ __f
" [IStandard Test Block :  [IW BLOCK . v 1 Couplant :  Starch Paste S
Sketch of Examined Location PIM  FN-5B69 |

SEE ATTACHED DRAWING SKETCH

Weld Identification

Decibels Discontinuity
3 @ Distance
c ‘é g’ — — S 8
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E 2 c s | = 5 @ = ® £ E o
% T © = O = = S @ o] rd
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C g @ 2 g | From | From 5 . REMARK
A B ! D X Y A
1TF - 70 AB | LII - 48 . y =, _ o _ _ _ ACC
1WEB _ 70 | AB {L1i| - 48 = _ _ i - _ . - ACC
1BF - 70 AB jILII| _ 46 _ _ _ _ _ _ _ _ ACC
Completed By Inspected by Witnessed/ Reviewed Witnessed/ Reviewed

. P A — )

A i Compz?ny 7 ST S;I Pﬁpr y Limited ‘ KOBE STEEL CO.,LTD
Signature n U
Name MR. CHEYAPHOU W (ENG.QC) K. UEDA
Date )
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W Record No. : 163
ULTRASCNIC TESTING RECORD

Project : 1.5 MTPY SHADEED HOTLINK PLANT Date 20/12/2006
Job No. : 0754-0-1 . Client KOBE STEEL
Applied Method : Pulse Echao
Standard Acceptance Standard :  AWS D1.1/D1.1M: 2004, STRUCTURE WELDING CODE-STEEL ( SECTION 6 PARTF )
Material : Carban Steel Thickness : 16 mm

L Weld Surface : Smooth and grinding * Object SINGLE BEVEL GROOVE, BUTT JOINT

{ Groove Design )
Apparatus : PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256
1 ,ﬁsFrequency 1 2.25(MHz) Sensitivity : HOLE & 1.5 (80 % FSH )

Standard Test Block : W BLOCK . V 1 Couplant : Starch Paste
Sketch of Examined Lacation PIM  FN-3B1 1

SEE ATTACHED DRAWING SKETCH

Weld Identification

Decibels Discontinuity
k & o Distance
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8 5| @ g O 2 8 5
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- W 0O !
A B 5 D x | vy A
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N Inspected by | Witnessed/ Reviewed Witnessed/ Reviewed
T sTPa /ﬂ@imiwd . Ny Limited KOBE STEEL CO..LTD
— 3 - =
G.QC}) K. UEDA
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. Record No.: 164 B

ULTRASONIC TESTING RECORD .
Project : 1.5 MTPY SHADEED HOTLINK PLANT Date 21/12/2006 -
Job No. : 0754-0-1 Client KOBE STEEL B
rxpplied Method : Pulse Echo . ' : ‘ _i
Standard Acceptance Standard :  AWS D1.1/D1.1M: 2004,STRUCTURE WELDING CODE-STEEL ( SECTION 6 PART F )
Material : Carbon Steel ‘ 1 Thickness : © 20 mm S T
Meld Surface : ?rnooth and grinding Ohject SINGLE BEVEL GROOVE, BUTT JOINT
{ Groove Design ) ' “
. Apparatus : PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256

{f'j_}IEreiquenpy © 225(MHz) Sensitivity : HOLE &J 1.5 ( 80 % FSH )

" lstandard Test Block : W BLOCK . V. 1 | Couplant: Starch Paste ™~ -
Sketch of Examined Location PIM - FN-3B115 -

=
, SEE ATTACHED DRAWING SKETCH i&

Weid [dentification

Decibels Discontinuity
g -} Distance
§1 5| & Tl Tl 3| 2 8 5 7
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1WEB _ 70 AB | LI i 46 — % yr e _ r _ _ ACC
2WEB - 70 AB LI - 46 o _ . ~ - _ _ _ ACC
Completed By Inspected by - Withessed/ Reviewed Witnessed/ Reviewed
Company STP&ny Limited STP&I % ;EBW Limited KOBE STEEL CO.LTD
WSignature - R =fm—yiyd A
= . — = ({"7 . 1 - —
Name K. UEDA
Date
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_ ] : ¥-RecordNo.: 165

" ULTRASONIC TESTING RECORD

Project : 1.5‘ MTPY SHADEED HOTLINK PLANT  Date | 25/12/2006

~Job No. : 0754-0-1 Client KOBE STEEL
[Applied Method : Pulse Echb ' " __w
Standard Acceptance Standard :  AWS D1.1/D1.1M: 2004,STRUCTURE WELDING CODE-STEEL { SECTION 6 PART F )
Material : Carbon Steel Thickness @ 45 mm :
Weld Surface : Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT.,

( Groove Design ) ' '
Apparatus :  PANAMETRICS EPOCH 4 Probe :  NDT SYSTEMAWSO286 ' '
\ Frequency :  2.25 ( MHz) Sensitivity : HOLE @& 1.5 (80 % FSH )

Standard Test Block :  IIW BLOCK . V 1 Couplant : Starch Paste

Sketch of Examined Location PiM FN-3B209

Weld !dentification

SEE ATTACHED DRAWING SKETCH

T Decibels Discontinuity
' & o Distance
o T 2 <] 3
&) §| s g/ 3| 3| 2 g 5
[ c & @ @ o R = 5 =
O c a 3] - = ® @ ©
c < 3 @ c @ 5 = =
- =] 2( Llg| 8o ChH = 5 < g
£ e g EIS] % g 8 = = 2 ®
i X ! @ = S 5 [~ O © ] =
= = ° < b, k] = £ = 3
, I £ | 2| £} 5| 2 = £
L & 3 2 | From | From g REMARK
: - [27) (] g
A B C D X Y a
WeB | _ 70 { AB L1l - 46 | - A i E: - - ACC
1WEB - 60 AB | LIy - 44 - i _ . - - _ _ ACC
2WEB | _ 70 { AB 1| - 48 _ _ _ _ _ - _ _ ACC
2WEB - B0 | AB |LII| - 44 - _ _ - - - - _ ACC
i
Completed By Inspected by Withessed! Reviewed Witnessed/ Reviewed
Company KOBE STEEL CO..LTD |
%Enature ’
Name K. UEDA
| —
Date
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. ‘ Rec—ord No. : 166

i
3

ULTRASONIC TESTING RECORD

A

Project : 1.5 MTPY SHADEED HOTLINK PLANT  Date 20/12/2006

Job No. : 0754-0-1 Client KOBE STEEL

prlied Method:  Pulse Echo - o ! -

Standard Acceplance Standard :  AWS D1.1/D1.1M: 2004,STRUCTURE WELDING CODE-STEEL ( SECTION 6 PART F) _

Material : Carbon Steel Thickness : 45 mm

Weld Surface : Smooth and grinding Object SINGLE BEVEL GROCVE, BUTT JCINT

{ Groove Design)

Apparatus PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256

Crequency © 2.25 (MHz) ‘ Sensitivity: HOLE & 1.5 (80 % FSH) . . ,
N Standard Test Block . [IWBLOCK . V1 Coupiant : Starch Paste

Sketch of Examined Location PiM FN-3B219 b

SEE ATTACHED DRAWING SKETCH

\Weld Identification

Decibels Discontinuity
@ o Distance
c g2 2 ot 4 Co b 3
gl 3| ¢ el 3| 3| 2 5 s
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Q c o 5] 2 - © @ @
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: Q 2 E A% b & [ = r= > &
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CoO B e £ & z 8 g S >
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4= & b £ o g £ =
o 3 $ | From | From 5 REMARK
= 73] D 3
A B S x| v 5 |
1WEB _ 70 AB |Lu| - 46 _ LY _ o s _ r _ ACC
1WEB - 60 AB | LIT| . 44 . - " * - E _ ACC
2WEB - 70 | AB L[ - 46 o = - - ol _ - - ACC
2WEB _ 60 | AB |LII| _ 44 _ - _ _ _ — _ _ ACC
Completed By Inspected by Witnessed/ Reviewed Witnessed/ Reviewed
Company STP& PugliaBesgany Limited | STPaI my Limited KOBE STEEL CO..LTD
\dignature ] —
Name STE&I MR, ErX9Ab (E€}c.a0) K. UEDA
Date ‘




| LOCATION LIST MATERtAL LIST FOR ONE ASSEMBLY MK'D FN-38215 1 No. Requirsd
r COORDINATE Mark Lo, Crege | Cuiy_ hengthin{ Ares {nij Weig pd)
[_V DB-0Ef? 1-3/+7500-+ 100 oha BH-TOOXADOXASX TS S55ap0 1 120400 aras B4R a5
o7rr e Te 55400 12 5500 Aas TIS?
PiTE9 . FLax17s 55400 18 5500 32T Q8.08
olaf FLaxXi7e S5400 | 1a 550.0 2.80 9583
o117 FLASKaBD 55400 z ﬂﬂ.m (] 181 14130
- Totnt AT A 8832 2a
BOLT LIST FOR ASSEMBLY ~ Fai.aB218 Mo. 1
iarn Grade [ Typa Lengln nNa | kgtset Momber
24 Site "o 20 0.67 FrRaG?
24 Site 110 2n D62 FHN-3GA
24 HHe 135 246 0.72 FN-3821% FN-3B219
. B . = . . . ; 215 56
o . T T ' s F T T 1
A ; H . 4 i i lw
- : ; —a2
Bl se=sed =10
L : —slf
728
CAFS] VY
oot
e (s
R = 4
! +
m._ (RiiT LS N
B n .
[N ..L
— = L
phriE;
T I Exo®
b . -
1
24 il LA
A . )
v 5 DEL 2006
. __S : .
; _ 3 g1 Tlmw - {
] 1o T I RIE = Iel
el — S Eemy B — E1T) Al
[{CZE [ [ - eI | - 801
* 2 : { jy PU— iR 1
H (€2 f
[N 8- £-c E-£
] i L2 o-0
i ‘
_mlﬂl'__ Pm_.._. ELIERRNTHIED, __ B
AN/ 5 ~— [
-3 e + T [ o3 -
bl i o ,.QH 2l S L ER Y ot
g Jes g 8 vt | FivEne
[+ ¥ R .+ 3
[ b — -
L E) .
. i - - F
. TR o || | e CONTRO LTS
40 8 r
Y i =
. A [{OEE® <& KOBE STEEL, LTD.
CUENT
. . HDRI/HBI COMBINATION HOTLINK PLANT
‘ 1@,&? & | PUBLIC COMPANY LIMITED.
9 KME D Bingra-Trao RE- K AP 533 1 Komt Tumey
- 3 A Vg Cranburt 20000 Thedarn
NEBAL NOTES: o 1 I -3 T soo
© Al Weiding To Be tn - 1 MNo. _NDJD.C:NMU AS DRAWN FOR RIECE MARK NO. FNT3B219 TREN J FURNACE TOWER
Recoriance Wih AWS D1.1, ' areciED | BeAn sk
" © S _?m Apwsad as per marks. N - —te —




{_1‘\
HE I
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Record No.: 167
 ULTRASONIC TESTING RECORD ;.
Project : 1.5 MTPY SHADEED HOTLINK PLANT  Date 2111212006
Job No. : 0754-0-1 Client KOBE STEEL
rkpplied Method . Pulse Echo
Standard Acceptance Standard 1 AWS D1.1/D1.1M: 2004 STRUCTURE WELDING CODE-STEEL { SECTION 6 PART F )
Materialﬁz Carbon Steel Thickness : 20 mm
(Weld Surface : Smooth and grinding Object SINGLE BEVEL GROOQVE, BUTT JOINT
{ Groove Design )
Apparatus : PANAMETRICS EPOCH 4 Probe NDT SYSTEM AWS 0256
Frequency @ 2.25 (MHz) Sensitivity : HOLE & 1.5 (80 % FSH ) J
JIstandard Test Block :  1IW BLOCK . V 1 Couplant: Starch Paste h - '”?

Sketch of Examined Location

P/M

FN-38243

Weld Identification

SEE ATTACHED

DRAWING SKETCH

Decibels Discontinuity
@ @ 7 Distance
c £ g S ]
S E1 § < e 3 2 5| &
® c b @ o & 8 = T =
o c & O — . @ & @
9 ie] 3 @ < @ s . =2
- al 8 L9 & o | 3 g < @
£ £ c ETS w© 5 g 5 F= £ o
X 3 ® = L & = O © & =
u £ [ 8 g & @ = = a £ £
= e| | £{ B| 2| = g .
§ 2 & | From | From 5 REMARK
(251 0 2
Al 8| c|oD . —i Y 2
2WEB | _ 70 | AB LI - 46 - ! _ . /, - _ - ACC
]
J J‘
Compieted By ' Inspected by L Witnessed/ Reviewed Witnessed/ Reviewed h
Company STP&I PysTEComPagy Limi STP&! P?@C xay Limited KOBE STEEL CO.LTD
Signature = - vl \\
WAL -
Name \ eIt t Wﬁ?{majaoc; K. UEDA |
Date {;& Dé —’ )0? s
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ULTRASONIC TESTING RECORD

Page: " OF 1

RecSrd No.: 167-01

¥

Project : 1.5 MTPY SHADEED HOTLINK PLANT ' Date | 21/12/2006
Job No. : 0754-0-1  Client KOBE STEEL
Applied Method : Pulse Echo
Standard Acceptance Standard :  AWS D1.1/D1.1M: 2004 STRUCTURE WELDING CODE-STEEL { SECTION 6 PART F )
Material : Carbon Steel Thickness : 60 mm
Weld Surface ; Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT
{ Groove Design )
Apparatus PANAMETRICS EPOCH 4 " Probe NDT SYSTEM AWS 0256
~Xvequency :  2.25 (MHz) Sensitivity : HOLE & 175 (80 %7 FSH‘) -

Standard Test Block :

W BLOCK . V1

Couplant :  Starch Paste

Sketch of Examined Location

P/M FN-36243

=

Weld Identification

SEE ATTACHED

DRAWING SKETCH

( Decibels Discontinuity
o e Distance /
< g 2 = 5 8 [ -
"‘Q_‘ 3 @ %.’ § ° 8’ tf:u S
@© c o o o D Ned = 5 b=
Q. c Q g - . c & i S
9 2 3 e e @ S p = =
, 5] ke o k=i O = S < g
£ of ¢ B3] & o e £ o
: 5 =) = [ = E
= P4 ka) m Lt L " =y [&] @ [ 2‘
o i= = w (e] & © 5 = a E= =
H c NTHEE- & e\ 2 =
5 2 2 | From | From S REMARK
o - (73] O 8
A B C ] X Y O
1BF - 70 | AB il - 46 £ A - N, 4 - 4 - ACC
1B8F - 60 AB {11l - 44 _ . * * . i _ ACC
Completed By Inspected by Witnessed/ Reviewed l Witnessed/ Reviewed
F:ompany STP&d Butsttc=Segipany Limited | STP&I m@%\mned KOBE STEEL CO..LTD
Name { S\RR&FT MR. CRRYAPHOL W.(ENG.QC) K. UEDA
Date 17
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‘ ¥~ Record No. 168
ULTRASONIC TESTING RECORD
Project : 1.5 MTPY SHADEED HOTLINK PLANT Date 25/12/2006
Job No. : 0754-0-1 . Client KOBE STEEL
Applied Method:  Pulse Echo T
Standargd Acceptance Standard :  AWS D1.1/D1.1M: 2004,STRUCTURE WELDING CODE-STEEL ( SECTION 6 PART F)
Material : ‘Carbon Steel Thickness : 16 mm '
Weld Surface : Smooth and grinding Object SiINGLE BEVEL GROOVE, BUTT JOI Tf
{ Groove Design ) '
Apparatus PANAMETRICS EPGCH 4 Probe : NDT SYSTEM AWS 0256 = . iemim
v l Frequency @  2.25( MHz) Sensitivity : HOLE & 1.5 ( 80 % FSH )
o Standard Test Block : W BLOCK . V1 Couplant : Starch Paste
Sketch of Examined Location P/M FN-38330
SEE ATTACHED DRAWING SKETCH
Weld Identification
| | Decibels Discontinuity
o) 2 Distance
c g1 2 x -l 5 &
e 3 © L g o 2 T s
® c 5 oo D & 5 = 5 =
[&] [ O [&] - - E D [
S 2 = v = © 5 = =
— = g! gl o £ 5 < g
. wn E Fal = = o = T -3
. E L c iR ] @ 5 = = £ @
s 2 B & £ © 5f | B s 8 & 2
ﬁ] SR M = - 3 R g
- _i":j 3 2 | From | From 5 REMARK
o3 Q 2
A B c JA X Y &
WEB| _ | 70 | AB |11 -} 46 |"= et b ] _ ACC
2WEB - 70 AB 1in| - 48 | — - - & _ _ . ACC,
Completed By Inspected by Witnhessed/ Reviewed Witnessed/ Reviewed ]
Company STP&m‘m\pNX Limited KOBE STEEL CO.LTD
Signature f— -
Name K. UEDA
I
Date
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Standard Test Block :

@ . Page: "1 OF A1
i Rec;rd No. : 179
ULTRASONIC TESTING RECORD -
Projecf : 1.5 MTPY SHADEED HOTLINK PLANT Date 29/12/2006
Job No. : 0754-0-1 Client KOBE STEEL
Applied Method : Pulse Echo
Srtan‘_d_‘alrvd ) Acceptance Standard :  AWS D1.1/D1.1M: 2004 STRUCTURE WELDING CODE-STEEL ( SECTION 6 FPART F )
Material : Carbon Steel | Thickness : 16 mm
Weld Surface : Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT
{ Groove Design )
Apparatus : - PANAMETRICS EPOCH 4 Probe :  NDT SYSTEM AWS 0256
" Crequency @ 225 (MHz) Sensitivity : HOLE & 1.5 ( 80 % FSH )
.' W BLOCK .V 1 Couplant : Starch Paste

PiM FN4B18

Sketch of Examined Location

SEE ATTACHED

Weld Identification

DRAWING SKETCH

-

Cecibels Discontinuity 4
3 2 %J) _ \, Distance
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. o o 2 = ] : >
£ L c - g ot ) 5 = = = E [
- 5| 2| &8 & g & 5| & 2| 8 2
-_— - T e ) '.5 e c = =
= & E | == = T e C
= jo)) = = b=l
S 2 2 | From| From S REMARK
= ) | 3
A B C D 1 X Y 5
1WEB _ 70| AB [LII| - 46 - L . . r & - - ACC
4WEB _ 70 | AB |LII| - 46 - _ _ _ - - _ . ACC
Completed By Inspectad by Witnessed/ Reviewed Witnessed/ Reviewed
Company KOBE STEEL CO.,LTD
Signature
Name K. UEDA
Date
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ULTRASONIC TESTING RECORD

Page: ™ OF 1

Recérd No.:  179-01

Project : 1.5 MTPY SHADEED HOTLINK PLANT  Date | 29/12/2006
Job No. : 0754-0-1 | Client KOBE STEEL
Applied Method : Pulse Echo
Stancard Acceplance Standard :  AWS D1,1/D1.1M: 2004, STRUCTURE WELDING CODE-STEEL ( SECTION 6 PART F)| -
Material : Carbon Steel Thickness © 50 mm e
Weld Surface . Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT
{ Groove Design )
Apparatus : PANAMETRICS EPOCH 4 Probe . NDT SYSTEM AWS 0256
“Wrequency : 2.25(MHz) Sensitivity : HOLE & 1.5 ( 80 % FSH )

Standard Test Block :

W BLOCK . V 1

Couplant; Starch Paste

Sketch of Examined Location

Pinvt FN4B18

Weld Identification

SEE ATTACHED DRAWING SKETCH
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Decibels Discontinuity 3
@ a Distance
c | 2 L Y 8
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: 3 s E| @ 1= c " o z >
- E 2 c a |2 @ o = T = (= =
S 21 £ & £ s | §| & Sy I\, S Z
= — B 5 B ° = 3 2
1 o < = Bl B £ ]
& 3 & | From [ From S REMARK
= 1%} o 9
A B c D X i a
2TF _ 70 AB | L1 _ 46 = A _ _ ' . il _ ACC
2TF _ 60 AB [N _ 44 - _ = - = _ _ _ ACC
ser | _ | 7ol aB il - | 46 [ _ | - — o] L N ACC
3BF - 60 | AB | Lil] - 44 - N _ - - - - _ ACC
Completed By Inspected by Witnessed/ Reviewed Witnessed/ Reviewed
Company STP&| Puphe-e any Limited STPSA%. r%qx Limiled KOBE STEEL CO.LTD
§ignature
Name STRE&I MR. QHATAPHOLWAENG.QC) K. UEDA
Date
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@ . ‘Page: "1 OF 1
: ' Record No. : 181
;_' .

ULTRASONIC TESTING RECORD

Project : | 1.5 MTPY SHADEED HOTLiNK PLANT. Date | - 27/12/2006
Job No. : 0754-0-1 Client KOBE STEEL
Applied Method : Pulse Echo
Standard Acceptance Standard :  AWS D1.1/D1.1M: 2004 STRUCTURE WELDING CODE-STEEL SECTlQN 6‘ PART F ) -
Material : Carbon Steel | Thickness : 45 mm
Weld Surface : Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT
{ Groove Design )
Apparatus PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0258
Q-“:.‘feguency : 2.25(MHz) _ Sensitivity : HOLE & 1.5 (80 % FSH)
| Standard Test Block :  {IWBLOCK . V1 N Couplant : Starch Paste
Sketch of Examined Location P FN3B146

SEE ATTACHED DRAWING SKETCH

\Weid Identification

[ ' Decibels Discontinuity
7] o ' Distanc
c é 2 g 3 ° —
o 5 ] 72;3 o) b = ] £
w = 5 o) @ & = = “5 =
[&] [ O Q — | E n ®
o 2 =] S o ® 5 . =
— = T o S O = 5 < [
: 0w B E| & = & m© 2 ¥ &
. E L = s | @ o 3 = =3 E o
LOx o) ® = 2 o = O s o P=
w = = w <] £ @ it - a = =
& [ £ = 5
- = Iid < £ o) - £ s
< EJ 2 & | From | From 5 REMARK
92} a 8
A B C D X Y Fad
1WEB | _ 70 | AB (LI} - 46 _ A N _ 4 P’ il - ACC .
1WES _ 60 | AB 1] _ | 44 - _ ul _ i - - - ACC
2WEB | _ 70 | AB || - 46 - _ = - - ~ - _ ACC
2WEB _ 60 AB (LI - 44 _ _ _ _ . o - _ ACC
—_—
Compieted By Inspected by Witnessad/ Reviewed Witnessed/ Reviewed
Company KOBE STEEL CO..LTD
1.
Signature
Name K. JEDA
Date
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Record No.:  181-01

;-‘ -

ULTRASONIC TESTING RECORD

Project: 1.5 MTPY SHADEED HOTLINK PLANT ~ Date | 27112/2006
Job No. : 0754-0-1 Client KOBE STEEL
Appliad Method : Pulse Echo
Standard Acceplance Standard T AWS D1.1/D1.1M: 2004, STRUCTURE WELDING CODE-SVT‘EEL (_SE‘CTION 6 PARTF )
Material : Carbon Stesl “| Thickness : 75 mm '
Weld Surface : Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT
, ( Groove Design )
Apparatus :  PANAMETRICS EPQCH 4 Probe :  NDT SYSTEM AWS 0256
‘:»ﬁ:gquency : 225(MHz) Sensltivity : HOLE & 1.5 (80 % FSH)
Standard Test 8lock : W BLOCK . V 1 Couplant : Starch Paste
Sketch.of Examined Location P/M  FN3B146
—

SEE ATTACHED DRAWING SKETCH

Weld Identification

Decibels Discontinuity
@ o Distance
= 0 o [ [}
I3 E| & sl ©| 2| 2 S 5
™ = & @ & & &3 = g =1
5] c bt 5] = — © 3 o
(=] (=] =] © - = = - =
— = g Lo 5] 3 £ 5 < o
: Q & = = = = 2 F =
- E L < ) [ @ 5 = £ c @
x h o} © 2 o = £ 3 o =
w = = L S 2 o = > o 2 £
£ | NS EIDN) 25 YV £
S 2 & | From | From S REMARK
= o . Q
A B c 1TH R % &
3TF _ 70 AB | LIl & 46 s A B = r o+ = _ ACC
3TF _ 60 AB | LII| - 44 - _ _ _ _ . _ _ ACC
4BF _ 70 1 AB | LI1] - 46 _ _ = - . _ — _ ACC :
mF | _ |60 | AB |um| o 44 | | | - | | -| - - ACC o
5TF _ 70 | AB 1L - 46 - _ - - - _ . - ACC
5TF - 60 AB | LIl . 44 - _ - _ - - - - ACC
68F | _ 70 | AB |Lnf _ | 46 | _ _ N - - - _ ACC
6BF _ 60 AB 1L _ 44 _ _ - _ - _ - _ ACC
Completed By Inspected by Witnessed! Reviewed Witnessed/ Reviewed
E:ompany ed | STPalpt @Jpa Limited KOBE STEEL CO.LTD
@nature
Name IG.QC) K UEDA_
Date
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@ Page: " OF
Recc;-d No.: 182
ULTRASONIC TESTING RECORD T

Project : 1.5 MTPY SHADEED HOTLINK PLANT  Date 9/1.!2007

Job No. : 0754-0-1 " Client KOBE STEEL

Applied Method : Pulse Echo -

Standard Acceptance Standard :  AWS D1.1/D1.1M: 2004,STRUCTURE WELD!NG.CODE-STEEL { SECT:ON 6 PART F )

Material : Carbon Steel | Thickness : 20 mm

Weld Surface : Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT

{ Groove Design )

Apparatus : PANAMETRICS EPOCH 4 Probe :  NDT SYSTEM AWS 0256
( trequency : 225 (MHz) Sensitivity : HOLE & 1.5 (80 % FSH )

- Standard Test Block :  [IW BLOCK .V 1 Couplant: Starch Paste

Sketch of Examined Location P/M

FN 38116

SEE ATTACHED DRAWING SKETCH

Weld Identification :
Decibels Discontinuity
o @ Distance
c g2 2 5 8
2 =t © @ © ° 2 o 5
T < & o) i) & Nl = E gt
Q c 0 o s - ] » ©
S © 2 @ c = = = 2
— = i, “ | o S 58 2 I < @
: @ & = @ = c © L s >
£ £ c =) © ) g = = = 0]
. & k<] © 2 3 [~ £ 3 @ S =
r w £ = L is! L @ 5 & a = =
c 3] = = = o é:
L o <L - o c = =
s S 3 S | From | From = REMARK
=l 5! Qa 2
A B c D X 7 a
1WEB - 70 | AB || - 46 = A\, o r - - - ACC
Completed By Inspected by Witnessed/ Reviewed Witnessed/ Reviewed
- . N
Comparty STP& ' mpeny Limited STP&LAU @yp y Limited KOBE STEEL CO.LTD
Signature ; [ \
Name M 5_y MR.\CH 6.QC) K. UEDA
L ;
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. Record No.:  182-01

ULTRASONIC TESTING RECORD

Project : 1.5 MTPY SHADEED HOTLINK PLAN;I' Date 9/1/2007 -
Job No. : 0754-0-1 Client KOBE STEEL

‘ Applied Method : Pulse Echo
Standard Acceptance Standard :  AWS D1.1/D1.1M: 2004, STRUCTURE WELDING CODE-STEEL ( SECTION 6 PART F )
Material : Carbon Steel | Thickness : 60 mm
Weld Surface ! Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT

{ Groove Design )
Apparatus PANAMETRICS EPOCH 4 Probe NDT SYSTEM AWS 0256
4 "‘f}’equency p 225(MHz) Sensitivity: HOLE @ 1.5 (80 % FSH ). .. . ..

| Standard Test Block: W BLOCK , V 1 Couplant ; Starch Paste

Sketch of Exarmnined Location P/M FN 3B116

SEE ATTACHED DRAWING SKETCH

Weld Identification

Decibels Discontinuity
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[Completed By Inspected by Witnessed/ Reviewed , Witnessed/ Reviewed
Company STP& [ Lirmited STRE&VPu ~gls) Lirmited KQOBE STEEL CO..LTD
S
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Name ‘ . . MR. RENG.QC) K. UEDA
te
02 rEPEY |
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a __ Record No.: 183

Page: " OF 1

ULTRASONIC TESTING RECORD

Project : 1.5 MTPY SHADEED HOTLINK PLANT  Date 9/1/2007

Job No. : 0754-0-1 Client KOBE STEEL

’ATaplied Method:  Pulse Echo

Standard Acceptance Standard ;. AWS D1.1/D1.1M: 2004 STRUCTURE WELDING CODE-STEEL { SECTION 5 PART F)

Material : Carbon Steel Thickness : 45 mm

Weld Surface ; Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT
( Groove Design )

Apparatus ! PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256

( Frequency :

225 (MHz)

Sensitivity : HOLE €0 1.5 (80 % FSH)

Standard Test Block :  1[W BLOCK . V 1

Couplant; Starch Paste

Sketch of Examined Location PiM FN 3B156

SEE ATTACHED

E‘Veld Identification

DRAWING SKETCH

- Decibels Discontinuity
’ 5] o Distance
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’Completed By Inspected by Witnessed/ Reviewed Witnessed/ Reviewed
Company Limited ‘ KOBE STEEL CO.,LTD
ggnalure
Name K. UEDA
Date
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ULTRASONIC TESTING RECORD

Page :

T OF 1

Recc-).rd No.:  183-01

]

Project : 1.5 MTPY SHADEED HOTLINK PLANT Date 9/1/2007

Job No. : 0754-0-1 Client KOBE STEEL

’?pplied Method : Pulse Echo

Standard Acceptance Slandard :  AWS D1.1/D1.1M; 2004, STRUCTURE WELDING CODE-STEEL { SECTION 6 PART F )

Material : Carbon Steel Thickness : 75 mm

Weld Surface Smooth and grinding- Object SINGLE BEVEL GROOVE, BUTT JOINT
{ Groove Design ) '

Apparatus : PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0286

Trequency © 2.25 ( MHz) Sensitivity : HOLE €J 1.5 (80 % FSH )

Standard Test Block ;. [IW BLOCK .V 1 Couplant :  Starch Pasta

Sketch of Examined Location

P/M

FN 3B156

Weld Identification

SEE ATTACHED

DRAWING SKETCH

Decibels Discontinuity
o o Distance
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Completed By Inspecied by Witnessed Reviewed Witnessed: Reviewed j
Company STP&! Befl c’p v Limited KOBE STEEL CO..LTD
Hsignature - : :
) \ P
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@ Page: " OF 1

; | Recorg No. :  134-R1
ULTRASONIC TESTING RECORD |

Project : 1.5 MTPY SHADEED HOTLINK PLANT  Date 6/1/2007

Job No. : 0754-0-1 Client KOBE STEEL

Applied Method : Pulse Echo

Standiard Acceptance Standard :  AWS D1.1/D1.1M: 2004,STRUCTURE WELDING CODE-STEEL { SECTION 6 PART F )

Material : Carbon Stesl Thickress @ 13,21 mm

Weld Surface : Smooth and grinding Object SINGLE BEVEL GROOVE, BUTT JOINT

{ Groove Design )
Apparatus : PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256

© <Treguency :

2.25{MHz )

Sensitivity : HOLE & 1.5 (80 % FSH )

Standard Test Block . [IW BLOCK . V 1

Couplant . Starch Paste

Sketch of Examined Location P/M FN-6VB22

-

SEE ATTACHED

Weld Identificaticn

DRAWING SKETCH

Decibels Discontinuity
5 @ Distance
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[C_ompleted By L Inspectad by Withesseds Reviewed Witnessed/ Reviewed
Company STPA&I Py KOBE STEEL CO. LTD
Signature
Narme K. UEDA
Date
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@ Page: " OF 1
| Recbrd No.: 136-Ri

ULTRASONIC TESTING RECORD ,

Project : 1.5 MTPY SHADEED HOTLINK PLANT Date 8/1/2007

Job No. : 0754-0-1 Client KOBE STEEL
‘Applied Method : Pulse Echd

Standard Acceptance Standard :  AWS D1.1/D1,1M: 2004, STRUCTURE WELDING CODE-STEEL { SECTION 6 PART F )
Material : Carbon Steel ' | Thickness : 12,19 mm

Weld Surface : Smooth and grinding Object SINGLE BEVEL GRCCVE, BUTT JOINT

{ Groove Design )
Apparatus PANAMETRICS EPOCH 4 Probe : NDT SYSTEM AWS 0256
({{requency ©2.25{ MHz) Sensitivity : HOLE @ 1.5 (80 % FSH)
Standard Test Block . HW BLCCK . V 1 Couplant: Starch Paste
Sketch of Examined Location P/M FN-6VB42

SEE ATTACHED DRAWING SKETCH

VWeld tdentification

Decibels Discontinuity
3 @ Distance
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[Completed By inspected by Witnessed: Reviewed Witnessed/ Reviewed
Company STP&I Pupicy: gmoaty Limited KORE STEEL CO..LTD
Sianature Y Sﬁ-@)\‘
A
° C g
Name MR. ChatRPHAL WHENE QC) K. UEDA
F[iate Ey %?
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@ Page: "1 OF 1
ReéordNo.: 148 R4

2.

ULTRASONIC TESTING RECORD o .
Project: 1.5 MTPY ‘SHA-DEED HOTLINK PLANT  Date g/1/2007 o _
Job No. : 0754-0-1 ~ Ciient KOBE STEEL "
Applied ' Method . Pulse Echo
Standard Acceptance Standard:  AWS D1.1/D1.1M: 2004 STRUCTURE WELDING CODE-STEEL { SECTION B PART F )
Material © Carbon Steel ' Thickness : @9 mm l
Weld Surface ! Smooth and grinding Object . SINGLE BEVEL GROGVE, BUTT JOINT
{ Groove Design ) ) |

Apparatus PANAMETRICS EPQCH 4 Probe : NDT SYSTEM AWS 0256

(pFrequency © 225 (MHz) Sensitivity: HOLE & 1.5(80% FSH) = - |
Standard Test Block : W BLOCK . V 1 Couplant: Starch Paste 1
Sketch of Examined Location PIM FN-5838
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2.1 fatiAtazmsfusesveaynansiumsnacenlaylairinas

aurnumsnagay Iaslifiarouraanigemsing ASNT (American  Soctety  for
Nondestructive Testing) 188 musonais fo1uz “Recommended Practice No. STN-TC-1A” ‘ﬁ
ﬁmum;uawﬁﬁuﬂuuﬁrﬁﬁ%’w (Employer) Tumsfinuaguauiduazesnlususowun

Wiina1u (Employee) visuismsnaaauToe luvaiw (NTD) dutaaalugld n)

Certification to SNT-TC-1A

Sactbaty Porfonesad by
1 Prepare Written Practice Employer or
: Olitside Agency
2. § Qualify Employees :
T Employer or
Training I}"“ Outside Agency
Experience |; Employer or
= d Prior Employer
Verify and Document the Employer '
3. Training and Experience
Prepare and Administer
4 Examinations
Level | and Level 11 Vision, Employer ar
General, Specific and Outside Agency
Practical Examinations
Employer, ASNT or
Level Il General Other outside
$ Basic and Method
. Agency
Examinations
‘ Employer or
Vision and Specific Out[;idi Agency
Examinations
Employer
5 Certification Issued
6 Acceptance of Certilication Customer

i‘ﬂ‘ﬁ 1 WTAUDNETUUEUT Recommended Practice No. STN-TC-1 A
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a
3
vy q T .y 9
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3. mﬂﬂﬁi‘fﬁ {Practice Examination)
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YAAINTAIU NDT 5261 3 (Level 3) Apviimsapuianady ASNT Tu 2 iade
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a.1 anuinliliferiuglnsel PANAMETRICS EPOCH 4
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Q‘]Jﬂinf Pulse-echo U 2 52UUAN
. Analog {uniosiumimdasznualyl e uwumplumsnivquinies dos

A A & o 1 1 i
T%Iﬂ FI0INALaY ‘]Jﬁzﬂﬂﬁ MINATDUINOHIN T HUIVOIATINUNNWT ENﬁﬂi TINWY

d P
519 A1 LAAATD 3 Pulse-echo 53U Analog

]
o 1

- a o ar =y 4 o o
U QUIMTMNULTHNIDTNA UaUa Ll’i) 1A (UHI1TU)

\ ] Y] 1 A o {
2. Digital oz 1¥dungludegiu JuaruqunTeudunvunauazlimylfifend
Py ' 3 ] o &
oUAAINAn AR UADS musoifuA1a1e q Tuniaeanud1dTnSeedmanludiBaes

uaasmfdesmIniu Iavuindyanuguasssduias 1l (Gate) AanaasTug Ui v2

5% 12 LAAUATDY Pulse-echo 21V Digital

a ¢ oo et 4 o W
nul 51Uﬂ1§Qﬂﬂ5mﬂ5Hﬂmﬁww LUBUA ‘19 10A (WK 1P




143

n.2 gnsainuy Pulse-echo Haundngdail

#
s A b 1 o
VUL Analog 18U Digital guinsaiiddauduiReiude

Pulse Generatot - fad Nﬁ’ﬂgtmmtﬂwﬁﬂﬂ

o o A
Time Base . Anlfuszeznmanianavoniu
Pulse Transmitter . Faradananiuaaeg

v o

Receiver / Amplifier AasudaanuniuuazMavey

Cathode Ray Tube - vUAAITY UM (LCD) ‘
Attenuation / Gain - anlfvunodygyiuhin
Attenuator

Recejver
Amplifier

Transmission pulse

:Ja;;;;még 3

. System

2L Back wall echo
Pulse

Transmitter Defect eche

Luminescent screen

Pulse

Generator
(Time)

Time Base

317 a3 weraegnsalvdnuea Pulse-echo

= 1A o aw aa 4 o w
Ny ﬂuﬂﬂ’ﬁﬂ’lﬁ’]uu‘iyﬂmﬁﬂw HDUA ‘lﬂ VI (ﬂﬂ1’ﬁu)



£

144

b
fl

yanavan 9 HA0Inrunul 7 001edal

1.
2
3,
4.

Gain / Sensitivity 191U§un 1w gavpedynyinm 1asuw

Sweep Length YUWH3 ONATZHZUEAIHA
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DAC - Distance Amplitude Correctioﬁ

TCG - Time Correction Gain

STC — Sensitivity Time Control
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